
International Journal of Engineering Science Invention (IJESI) 

ISSN (Online): 2319-6734, ISSN (Print): 2319-6726 

www.ijesi.org ||Volume 10 Issue 4 Series II || April 2021 || PP 14-25 

 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  14 | Page 

Iron and Steel Industry-A Review of ETP Technologies 
 

Ms.Pradnya.B.Chaudhari
1 
, Prof.Leelamani Pillai

2 
, Dr.Sonali R. Dhokpande

3
 

1 (Chemical Engineering, School of Engineering and Applied Science/Mumbai University,India) 
2 (S.S. Jondhale College of Engineering, Dombivali/Mumbai University, India) 

3 (Datta Meghe College of Engineering, Airoli/ Mumbai University, India) 
[...]
Therefore it is necessary to develop effective and inexpensive effluent treatment method to minimize 

waste water generation and recovery of water .Conventional effluent treatment methods for steel industry are 

Coagulation – flocculation, APOs, Membrane treatment, Biological treatment, Adsorption and Membrane 

Bioreactor.  

In this paper, we have focussed on iron and steel industry as a whole, critically reviewing the 
production technology employed for wastes generated in each unit, the role of new technology in decreasing 

pollution, and the best disposal practices followed. The possible benefits of valuable by-product recovery from 

the waste streams were explored, so as to enhance water recycling and minimize material consumption. This 

was substantiated with economic analysis and judicious resource utilization strategies for developing a holistic 

waste treatment methodology. 

 

II. ENVIRONMENTAL IMPACT ASSESSMENT (EIA) 
An environmental Impact Assessment (EIA) is a process of evaluation of various factor such as impact 

of environment on health of human, ecological health and associated risk with it. It is the title used for the 
assessment of the environmental consequences (positive and negative) of a plan, policy, program, or concrete 



Iron and Steel Industry-A Review of ETP Technologies 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  15 | Page 

projects prior to the decision to move forward with the proposed action. In this scene, the term “environmental 

impact assessment" (EIA) is used to concrete projects by individuals or companies and the term "strategic 

environmental assessment" (SEA) applies to policies, plans and programmers most often proposed by organs of 

state. Environmental assessments may be governed by rules of administrative procedure regarding public 

participation and documentation of decision making, and may be subject to judicial review. 

 
2.1 Purpose of EIA 

2.1.1 The main aim of Environmental Impact Assessment (EIA) is to identify and assess the potential impacts of 

development of projects on the environmental system. It is an useful media for decision making based on 

understanding of the environment implications including social, cultural and aesthetic concerns which could be 
integrated with the analysis of the project costs and this exercise should be undertaken early enough in the 

planning stage of projects for selection of environmentally compatible sites, process technologies and such other 

environmental safeguards. 

2.1.2 While all industrial projects may have some environmental impacts all of them may not be significant 

enough to warrant elaborate evaluation procedures. The need for such exercises will have to be decided after 

initial evaluation of the possible implications of a particular project and its location. The projects suggested for 

detailed Environment Impact Assessment include the following:- 

 

1. Industrial Waste Water Treatment 

Industrial waste water treatment includes the mechanisms and processes used to treat wastewater that is 

produced in industries. After treatment of waste water the effluent may be reused or released to a sanitary sewer 
or to a surface water in the environment. Industries produce wastewater although in recent trends focused has 

been given on reduce such production or recycle wastewater within the production process. However it depends 

upon on processes that produce wastewaters. Every year approximate 1.8 million people die due to suffering 

from waterborne diseases. Main cause of these deaths can be indirectly imputed to improper sanitation. 

Wastewater treatment has to be taken more seriously for the betterment of the society and our future. 

Wastewater treatment involves removal of contaminants from wastewater as well as household sewage, to 

produce waste stream or solid waste suitable for discharge or reuse. 

 

2. Effluent Treatment Plants (ETP) 

An Effluent Treatment Plants or (ETPs) is a plant in which the treatment of industrial effluents is done. It used 

by industries to purify water and remove any toxic and nontoxic materials or chemicals from it. These plants are 

used by all industries for the purpose of environment protection.. Without this treatment, it won’t be possible for 
humans to get clean usable water. 

ETP plays vital role in treating industrial wastewater as well as sewages generated from households. Effluent 

treatment plants help both small- and medium-sized industries by treating of the effluents generated at their 

facilities. Else ways it would be difficult for them to treat wastewater properly. They might also require to have 

extra space for contaminated water treatment. Nonetheless, they may need to treat the water for the purpose of 

solid removal to ensure that the sewer can flow freely. Also, eviction of some toxins is necessary prior to release 

the wastewater in ETPs. 

 

2.1 Benefits of ETP 

Results in clean reusable water: - Effluent Treatment Plants manufactured by any leading packaged ETP 

manufacturer assure clean and safe water. Before the inception of this incredible treatment plant, people were 
hardly aware that impure and polluted water can be reused. The treatment method which are followed by ETPs 

involves the elimination of toxin from the water in order to generate safe and clean water. 

Saves Money: It also assure complying with industry regulations and standards. 

Saves Planet: ETPs remove hazardous chemical from water in order to treat it and make it ready for reuse. 

Usually when this treated water will enter the ground, it will leave no negative effect on the planet.ETPs are 

bliss for the industry owners. 

Saves water: By adopting an ETP, water can be save. The plant recycles contaminated water insure less water 

wastage and that is absolutely good for the earth. If your business might leave the carbon footprint and you are 

concerned about it, ETPs are the best way to serve Mother Nature in better way. 

ETP aid to purify waste water generated from households as well as industry. The treatment process gives 

reusable clean water, saves your money as well as water and our planet. [42] 

 
 

 

 

http://www.jessindustries.com/packaged-etp-manufacturer.php
http://www.jessindustries.com/packaged-etp-manufacturer.php


Iron and Steel Industry-A Review of ETP Technologies 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  16 | Page 

III. OVERVIEW OF OPERATIONS, EFFLUENT PRODUCTION AND COMPOSITION 
Iron and steel industry discharges huge amount of effluent from different sections. Figure 1 describes 

pollutants discharges at different levels of a typical steelmaking operation. Ghose studied integrated steel plant 

and found that the highest water consumption as well as effluent production is cock oven section. Various hydro 

intensive operations include quenching of hot coke, washing ammonia still, cooling and washing of the coke 

oven gases, and isolation of the by-products of coke industry such as highly toxic substances like cyanides, 

thiocyanate, phenol, ammonia, oil, and grease concentrations are generated. [7] Next to the coke oven is the tar 

and liquor plant, which handles water circulating between the coke oven battery and the by-product recovery 
section. This water is highly toxic ammoniac AL liquor bearing iron, ammonia, cyanide and phenol. It also 

includes wastewater from raw material preparation sections and coal handling making it difficult to handle. In 

terms of water consumption, the blast furnace conquer the major share. An old blast furnace needs around 77 

600 liters of water per Mg of pig iron produced. With the introduction of modern technology, water 

consumption in blast furnaces is reduced but still it can be considered as very high. Utilization of water in the 

blast furnace of integrated steel plants ranges from 0 to 7.6 m3 per Mg of ingot steel, and for steel processing 

plants this utilization is up to 1.7 to 49 L/Mg. The pig iron produced is sent to the SMS where furnace is cooled 

by water. The exit water is at high temperature, with considerable suspended solids loading, in the range of 1000 

to 5000 mg/L. Biswas introduced the Continuous Casting process in which the wastewater produced in the 

apron spray zone contains oil leakages and emulsified solids. An integrated steel plant mainly combines rolling 

and pickling operations. In hot and cold rolling operation, the primary rolling mill effluent contains scales and 

debris (10 to 20 mesh size) loading at 100 to 200 mg/L; and oil content varies from 10 to 25 mg/L. [4] At the 
end of this process, the steel is pickled in acid which give characteristic glossy finish to it. Pickling operations 

yield SPL (Spent Pickle Liquor) containing dissolved metal salts of iron, copper, zinc, chromium and nickel as 

well as residual free acid, rinse water, and water used in fume scrubbers. Usually Mild steels are pickled in HCl 

or H2SO4. Stainless steel is pickled in two steps with acids like, nitric acid hydrofluoric acid and sulphuric acid. 

Rust and acid resistant chromium-nickel steels are pickled in a bath of HCl and HNO3. When acids other than 

sulphuric acid or phosphoric acid are used, then wastewater from the fume scrubber is added to the waste. 

During treatment process of SPL, a large quantity of sludge is generated containing heavy metals.  

 

 
 
 
 
 



Iron and Steel Industry-A Review of ETP Technologies 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  17 | Page 

 
 

Figure 1- Pollutants emitted from different units of a steel making operation 
 

IV. CONVENTIAL EFFLUENT TREATMENT METHODOLOGY IN IRON AND STEEL 

INDUSTRY 
Physicochemical Processes.  

In steel industry Physicochemical treatment separately addresses the issues of solids removal, oil and 

grease removal, and removal of biodegradable organics, removal of acids and alkalis, and treatment of toxic 
metals. The different methods used are Coagulation-Flocculation, Adsorption, Advanced Oxidation Processes, 

Electrochemical techniques, and a combination of one or more of these processes. 

 



Iron and Steel Industry-A Review of ETP Technologies 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  18 | Page 

4.1 Coagulation-Flocculation 

The work carried carried by Amuda et. al focused on  Coagulation process followed by flocculation 

and sedimentation by using ,clarifiers ,settling tanks, and clariflocculators, is one of the most commonly used 

conventional effluent treatments for the removal of pollutants. These technologies are frequently used to remove 

emulsified oils present in cold rolling mill residues; to precipitate out the iron and heavy metal residues.[2] 

Calcium oxide, potash alum, magnesium salts and calcium hydroxide,  are the most commonly used flocculants 

which act through different technique such as bridging ,charge neutralization and electrostatic patch and so 

forth. Coagulants also help to reduce the total pollutant loading handled by tertiary treatment.  

 For instance, Amosa et.al prove that how coagulation was effective in decreasing membrane fouling 

before membrane filtration. [Figure 2] shows how pretreatment and chemical coagulation steps are united for 
the primary treatment of wastewater. [28]. Recent developments have introduced by Lee C.S.et al .with 

polymeric coagulants. Different scope of additives, like  ionic or nonionic polyelectrolytes and organic 

molecules, are mixed with a fixed composition, creating composite coagulants with higher pollutant removal 

efficiency which, in some cases, has shown total dissolved solid(TDS) and total suspended solids (TSS) 

removal.[20] But in industries, flocculants, coagulants, and sedimentation are primarily used as a pretreatment 

methods before the main treatment, such as membrane filtration according to Benito et al., As far as lighter 

particles are considered, such as coke breeze or sinter dust, most coagulants show poor removal efficiency. [30] 

 

4.2 Adsorption 

Vazquez et al and Zhange et al used adsorbents to remove selected stubborn compounds from effluents, 

such as cyanide, phenols, from coke oven liquors, surfactants from pickling liquors, and heavy metals from 

casting operations [26, 27]. Studies conducted on steel industry waste treatment in Malaysia, using furnace slag 
as an adsorbent, recorded a substantial reduction of manganese, iron, zinc, and copper content. Beh et al, studied 

industrially zeolites acting as molecular sieves are act as efficient adsorbents for the selective removal of target 

compounds. The need for the regeneration of adsorbent is a drawback of nearly all adsorbent based systems, 

limiting its application in a continuous waste treatment process. Another deterrent is the high cost of adsorbents. 

Some researchers have utilized inexpensive materials like rice husk, seed coats, and vegetable skins as 

absorbents. [31] .For instance Li et al., have synthesized boron mud haydite from boron mud, bentonite, flyash, 

and saw dust, and have applied the same for the removal of turbidity from steel industry wastewater. 

Maintaining a flow rate of around 1200 L/s and an alkaline medium with a pH of 12, a turbidity removal rate up 

to 94% was attained in 1 h..[11] An interesting example of waste utilization in the process of waste treatment is 

presented by Amosa. [ 2] In the paper, empty fruit bunch (EFB), a discarded material from the palm oil industry, 

was dried and recycled as a feedstock for powdered activated carbon (PAC) synthesis with carbonization and 
steam pyrolysis.[2] It was subsequently used for treating POME wherein it showed a removal efficiency of 95% 

and 90% for manganese (Mn) and hydrogen sulfide (H2S), respectively [4] compared adsorptive strength PACs, 

prepared from fruit bunch waste activated using steam and CO2 based systems. It was seen that steam activated 

PAC outperformed CO2 activated PAC with 81%, 92%, and 89% removal efficiencies for COD, 

manganese, and hydrogen sulfide (H2S), respectively, versus 67%, 90%, and 87% for CO2- activated PAC. In 

recent years Choi et al.discovered that adsorbents, granulated activated carbon filters are a technology 

development that greatly enhance the area available for adsorption. These are synthesized from crude organics, 

and heated in the absence of oxygen to activate surface porosity, which proves to be economical in the 

preferential trapping of select chemicals from complex industrial wastewater. These are booming systems 

capable of removing organic matter and microbial pollutants from wastewater and offering surface areas ranging 

from 1100 to 1250 m2/g of adsorbent [32] Modelling, simulation, and economic analysis are some of the 

important methods to enhance scale-up confidence of these appropriate technologies for real world 
implementation .Nanomaterials are the new class of adsorbents that has been receiving increased attention in 

recent years. As adsorbents, Carbon nanotubes, serve to remove organic as well as inorganic components from 

wastewater. The factors governing adsorptive interfaces between carbon nanotubes (CNTs) and organic 

pollutants are contact areas, shape,  average pore diameter, and volume, morphology, and functional groups of 

the CNTs; whereas for organic pollutants, hydrophobicity, electron polarizability, size, polarity, functional 

groups, and environmental conditions (pH, ionic strength) are the dominant factors affecting system 

performance. Carbon nanotubes (CNTs) have been efficient in removing probably unnamable components from 

wastewater, like synthetic dyes, and heavy metals like copper proved by Kabbashi. et al., [33]. AlSaadi et. al 

Synthesized CNTs on PAC impregnated with Fe3+ catalysts, in batches, using fixed catalyst chemical vapor 

deposition. It was concluded that whereas optimization of reaction time, gas flow rates, and reaction temperature 

could be done successfully, sorption capacity of the adsorbent needed functionalization. Two different methods 
of functionalization ware tested, namely, sonication with KMnO4 and refluxing with HNO3 at 1400C. Out of the 

two, KMnO4 demonstrated a very high cadmium removal efficiency (98.35%) from synthetic wastewater. But 

the suitability of such a system for industrial upscaling needs to be evaluated. Also research in this direction has 

to be focused to concretely estimate techno economic feasibility for industrial application. 



Iron and Steel Industry-A Review of ETP Technologies 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  19 | Page 

4.3 Advanced Oxidation Processes (AOP) 

The effectiveness of AOP lies in the simultaneous disinfection and lowering of solid content along with 

COD and BOD. They also aid in volume reduction which is essential as the steel industry generates liters of 

effluents. Ozonation is a powerful AOP method used for oxidation and disinfection of organic and inorganic 

compounds, as well as enhancement of sludge degradability. The main restriction for disinfection is the rate of 

mass transfer of ozone, which is often low as result of its poor solubility. Nava invented that Ozonation 

degrades toxic compounds like thiocyanate, cyanide,[22]while Kunita studied on degradation of ammonia, [15] 

all of which are present in high concentrations in steel industry wastewater. Chang et al used this Ozonation 

method for treating coke oven wastewater, where complete removal of thiocyanate and color was observed, 

coupled with 80% removal of BOD, in 1 h of ozone dosing.[5] But conduction of tests are to be needed to assess 
its viability to treat large volumes of the aforementioned compounds. Hydrogen peroxide is another chemical 

compound that has been extensively used as an oxidant in water resource recovery. Case studies conducted in 

the Warri petrochemical refining industry showed COD removal of up to 58% with a dosage of 15 ml/L of 30% 

H2O2. Soji Adeyinka and Rim Rukesh integrated setup wherein H2O2 dosing was supplemented with an alum 

treatment, followed by sodium and activated clay ion exchange resin that removed toxic lead present in the 

effluent. [24] They  also found that  additives like ultraviolet light and iron salts are mixed with H2O2 to increase 

the removal efficiency. Sindhi and Mehata carried out a experiment by using Fenton’s reagent which is a 

solution of hydrogen peroxide and a ferrous salt as catalyst. They found that due to its high oxidation potential, 

it oxidizes hazardous components from different complex wastewaters. [43]Though AOP are suitable from the 

point of view of disinfection and volume reduction, it is yet important to understand that they are used in 

conjunction with other treatment methodologies to make a complete treatment process. Nevertheless the benefits 

of ozonation over other modes of disinfection, like chlorination, presently it could not completely replace 
carcinogen producing chlorination for disinfection, mainly because of the high cost of operation.  

 

4.4  Electrochemical Methods 

 Farhadi et al studied a class of unit operations where one of the components, as the name suggests, is 

electricity. Electrochemical oxidation reduces obnoxious bio refractory compounds, as well as markedly 

decreasing BOD and COD loadings. Generally used electrodes are iron, aluminum, or the hybrid Al/Fe 

electrodes. Often, electrochemical technique is used in combination with prevailing processes like coagulation 

(electrocoagulation), flocculation (electroflocculation) , dialysis (electrodialysis) and COD removal efficiencies 

of electrocoagulation and hybrid associates decreases progressively in the order: peroxi-electrocoagulation > 

peroxi-photoelectrocoagulation > photoelectrocoagulation > electrocoagulation. Often, electrochemical methods 

yield hydroxide ion formation which increases surface area for the adsorption of organic ions and colloidal 
particles from substrate. Consequently, separation of insoluble flocs by electrofloatation is done easily.[8] 

Inazaki et al. invented that efficiency of treatment is directly proportional to the rate treatment time using by 

simulated waste water , whereas the electrochemical system size is inversely proportional to the magnitude of 

electricity passed. [34].  

In recent years, Huang demonstrated electrosorption is another channel which is acquiring increased 

attention and has been industrially scaled up. The parameters which govern system performance in 

electrosorption are electric voltage, pH, time, temperature and electrode capacity. The frequently used electrode 

material is activated carbon fiber, due to its high surface area for the adsorption of ions, especially useful when 

the heavy metal content of wastewaters ranges around 200 ppm[10,11] In China, Zhang et al carried out a 

WISCO (Wuhan Iron and Steel Group Corporation) on-site test using electrosorption, which demonstrated 

reduction in conductivity by 70% and removal of chloride and calcium ions by 75% and 68%, respectively, on a 

continuous basis at a high flow rate of 1000 L/h. [12] 
 Nonetheless the main risk associated with electrodes is the accidental formation of hazardous mixtures 

like H2/Cl2 and H2/O2 as well as pernicious gases such H2S, CCl4 , AsH3, NOx, and SbH3). Hence, careful design 

optimization is very much essential for the safe functioning of these systems was studied by Bersier et al. 

Moreover, he found the need of continuous electricity makes the system energy intensive and, often, 

economically unattractive. [3] 

 

4.5 Membrane Treatment 

In recent years, membrane technology has grown to the remedy of energy intensive, multistep complex 

industrial water resource recovery techniques. Iron and steel industry is no exception. Membranes offer 

multifarious benefits such as higher separation efficiency, operational flexibility, modular system design, and 

easy to maintain process conditions. It is a promising option to change the plethora of equipment used in steel 
industry effluent treatment (shown in Table 2). The study carried by Jevons K. and Awe  was focus on the 

presence of ions and the high conductivity of steel effluents make them applicable for treatment by reverse 

osmosis and nanofiltration , which are pressure driven membrane processes. Processes like reverse osmosis and 

nanofiltration were used to treat effluents having a separation efficiency of 97% and removal of heavy metal 



Iron and Steel Industry-A Review of ETP Technologies 

DOI: 10.35629/6734-1004021425                                      www.ijesi.org                                                  20 | Page 

ions, total solid ,BOD, and COD as well as oil and grease, whilst being environmentally friendly at the same 

time. Membrane processes consume lesser energy as compared to conventional separation processes like 

distillation and evaporation   [14]. This technology has been utilized in many fields such as upgradation of a 

process gas stream in a bulk chemical process, enzymes recovery, and the recovery of isopropanol, in a fine 

chemical process, and so forth. A survey done by Zheng et al. found that near about 580 membrane treatment 

units of process are operating in industries like power generation, petrochemical and steel industries treating on 

an average 6.7 million m3 of waste water per day. [35] Fouling studies separately conducted on the high organic 

loaded wastes from steel rolling mills their findings revealed high intensity of biofouling on ultrafiltration tank 

necessitating predisinfection. 